Instruction Manual

HCR - Home Care Robot

-
a
i
a
[Y
L
0

FEfEFIHCR - Home Care RobotZ &l , B{FAISEILL IR,
Read the manual carefully before using HCR - Home Care Robot.

Ver 1.1




DFROBOT

DRIVE THE FUTURE

FBiE (Tel) : 86-021-61620183

ARSS24F (Service) : Techsupport@dfrobot.com

© FRIABREMEFNTDFRobot i

DFRobot has the final authority of interpretation on this manual.

i - www.DFRobot.com.cn

Website : www.DFRobot.com



Hsx Contents

EETLZEED ... vvvooe e eeeses s s esssses st sesss s sss s sss e 1
Motor Assembly

TITEIEEZERD .vovoee e eeeees s eeessseseeessss s ssssss s ssssssesssssssnns 2
Caster Assembly

JERTEZREEID v veveereereeeeseeeesssssese s easessesse s ssss st essessesssssesnes 3-7

Bottom Assembly

R EMIHRZEEL v vvveooeeeeesseeneesseeenssseseesssseseesssssessssesesssssessessons 8
The Second Level Side Assembly

FRRZEFT ...oooooooeeeeeeeesssseeeesesssss s ssssss s 9
The Second Level Assembly

BT oottt 10
The Third Level Assembly

KINECTSZZRZEHT ... et sssssssssssssssssassnns 11
Kinect Level Assembly

FEHLZEZE ..ottt 12
Final Platform Assembly

T R oo 13
Parts List

DFROBOT HCR Assembly Diagram



EIHZERD (a) Motor Assembly (a)

( 7\
— O | &3O @ | (O
M4x15mm 1822 M8x10mm 1822 M8 38 M8 &5
M4x15mm Screw M8x10mm Screw M8 Stainless Steel Spring Washer M8 Washer

~ J

M3x10mm EsL+-=iRes
M8x10mm #2822 M3x10mm

M8x10mm Screw Flathead Phillips Screw

M4x15mm 884z
M4x15mm Screw

o O
BR3m=S B2
Coupler Motor

I

—(©

— M3x10mm Fsk-+ige
EEHUEIENR M3x10mm =l
Motors mounting bracket Flathead Phillips Screw Retaining Ring
N~ J

DFROBUT HCR Assembly Diagram 1


WXX
打字机

WXX
打字机


BEEEEEE Caster Assembly

M6 A7 FIRE M6 M6 385
M6 Nut M6 Washer M6 Stainless Steel Spring Washer )

1o |l@ 10

M6 3k
@ M6 Stainless Steel Spring Washer
e

1 O

alCIE FEkREESTER M6 1242
Castor Castor Mounting Bracket M6 Screw

g DFROBOT HCR Assembly Diagram 2



JEEEED (@) Bottom Assembly (a)

yﬁ@ °o J{%—T
= |0 . e e T s

M4x10mm #Rez
M4x10mm Screw

—O

G ENSRE JEEHR M4x10mm 182z

Bumper bottom level M4x10mm Screw

‘e’ DFROBOT HCR Assembly Diagram 3



2R (b) Bottom Assembly (b)

M4x10mm 1842
M4x10mm Screw

M6 Stainless Steel Spring Washer

= > )
‘ =
— T
| \ \ \ é M6 Washer
\

\ \
\ \
\

. \ M6 PR
é )@ =] Qj M6 Nut

\ \ \ \ \ /

%@ @ \ & e

@ ! & B

10 | |© | [O | =0

M6 P/ AR M6 Huj M6 55/~
M6 Nut M6 Washer M6 Stainless Steel
Spring Washer

M6 1222
M6 Screw




JEE2EELD (c) Bottom Assembly (c)

M4x10mm 1242
M4x10mm Screw

= O

[RETHNE ST SR FIAR 2o M4x10mm #2842
near IR mounting bracket front IR mounting bracket M4x10mm Screw

‘e‘ DFROBOT HCR Assembly Diagram 5



JEE2FE (d) Bottom Assembly (d)

M4x10mm 1242
M4x10mm Screw

\\ \ \
VL \ \
[ \ \
[ \ \
[ \ \
\ \ \
\ \
\ \
\
\
\
\

M4x10mm 1822 ItE 12em
M4x10mm Screw Supporting Pillars

‘e'ENEEEREBDT HCR Assembly Diagram 6]



/22T (e) Bottom Assembly (e)

M6 Stainless Steel Spring Washer

M6 p7<FiBe
M6 Nut
( 7\
M6 7\ FRIEE M6 &5 M6 585 M6 8222
M6 Nut M6 Washer M6 Stainless Steel Spring Washer M6 Screw
G J

‘e' DFROBOT HCR Assembly Diagram 7



thE2MtRZ3=Ac The Second Level Side Assembly

M4x10mm Screw

/
/7
/7
7
s
s
§ M4x10mm #2%2

S ||| o On 7 =
U U ooOoo
O

o o
[ @ © @ @ @
o o
HEEREEMR
MARSZZ8 REH Rt URMO04 Ultrasonic M4x10mm #8z2
The Second Level Side Bracket Servo Pan/Tilt Bracket Mounting Bracket I M4x10mm Screw

J

DFROBOT HCR Assembly Diagram 8

.




th 4R The Second Level Assembly

M4x10mm 182z
M4x10mm Screw

PER FFRZEIR

The Second Level Switch mouting bracket

—

HBRRZ IR
URMO04 Ultrasonic mounting bracket I

g DFROBOT HCR Assembly Diagram T



kinectsz Z235FE Kinect Level Assembly

M4x10mm #8422

1 1

I 1

1 I

1

g M4x10mm Screw @

—
== —

LEERL FER2 371 9cm
The Third Level I The Third Level II Supporting Pillars

DFROBOT HCR Assembly Diagram 10



Kinect>zZR3EFE Kinect Level Assembly

M3x8mm #8422

\ M3x8mm Screw

M4x10mm 8842
M4x10mm Screw

p
+ g
L [ L

S7FE 28.25cm

374F 19cm 25cm
Supporting Pillars Supporting Pillars

HaxE XBox 3728
XBox Mounting Bracket Bottom

M3x8mm 8%z
M3x8mm Screw Supporting Pillars

DFROBOT HCR Assembly Diagram 11

DRIVE THE FUTURE




= 4128% Final Platform Assembly

HCR E=EHENERTEEEM
kinect£,

The third level is used to put the
PC and the fourth level is used
for Kinect.

HCREZZEEHFE , BFEEHCREFE
FIRS , AT , BN
BLA6N M LASERARERSTEE, BIME
BLEREY BRI L.

The second Level of the HCR is the
electronic level, you can put the control
system on it. Include the main controller
and the motor driver. And on the second
level, there are 6 URM sensor mounting ;
brackets. And two Servo pan/Tilt brackets. \

HCR [EERRTHER!D , JLIRRENS

HEEEEE e,
. . REBE3MlEERES |, 7
'Ik;thé)rc;ttom of the HCR is used to fix the ERTERT | SETATAN
: BEfERIETSZEE | n T EhCLL

HIMERkRR.

/ At the bottom of the HCR,
/ there are 3 bumpers and 7

o

IANW

Sharp IR Sensor Mounting
Brackets to fix the sharp IR
sensor.

\/

DFROBOT HCR Assembly Diagram 12



EEBHFEE Parts List

EHEM Parts =
[ERAR Bottom 1
HER The Second Chassis

B=ER The IPC Level Up Chassis

TN LEER The IPC Bottom Chassis

BIATHMRIIER Front IR Mounting Bracket

SR HM ISR Rear IR Mounting Bracket

FFRLIE7ER Power Switch Mounting Bracket

BT ER URMO04 Ultrasonic Mounting Bracket I

RENY RZ R Servo Pan/Tilt Bracket

HREMIR The Second Level Side Bracket

URM4BRRY RX 28 URM4 Ultrasonic Mounting Bracket II

JEARAZAE 12CM

Supporting Pillars

THEHBIE  9CM

Supporting Pillars

XBOX3z#E 19CM

Supporting Pillars

XBOX3Z#E 28.25cm

Supporting Pillars

N w [N IN PRI IPIR NI ORI R RP R

HBaxXiE XBOX Mounting Bracket Bottom

Xbox 37Z8 XBOX Mounting Bracket

BT Wheels

EXGhES Coupler

Al L Castor Wheel

T REELE Castor Mounting Bracket

B DC Motors with Encoders and Cables

ORRIETER Motors Mounting Bracket

IZE R Bumper Sensor

BittEER Battery Mounting Plate

M4* 107 AN IR M4*10 Screw 80

M6* 15 AR E N RIRL M6*15 Screw 18

R, Coin Screws 1

HefmiRF Inner Hex Wrench 1

LA OIRF Two Open-end Wrench 1
DFROBOT

DRIVE THE FUTURE

HCR Assembly Diagram 13




KEWIPINE AR FEMH Home Care Robot Base electronic Parts list

e Fi%38 : Arduino Mega / Main control: Arduino Mega
o FaH#=4l : Arduino Nano / Motor control : Arduino Nano
e EE#13KEN : DC Motor Driver 2x15A / Motor Driver : DC Motor Driver 2x15A

REWIPINEAHMEBFEM Home Care Robot Advance electronic Parts list

e F1xE8 : Arduino Mega / Main control: Arduino Mega

o E3H1#EHI - Arduino Nano / Motor control : Arduino Nano

e EBH13KEN : DC Motor Driver 2x15A / Motor Driver : DC Motor Driver 2x15A
o LTHNNIEE(ER%ES / IR Sensor

o {EEIRIERES / URM Sensor

REBIPINEASHREBFEME Home Care Robot Senior electronic Part list

e Fi%3§ : Arduino Mega / Main control: Arduino Mega

o EE1#5#] : Arduino Nano / Motor control : Arduino Nano

e EBH13KEN : DC Motor Driver 2x15A / Motor Driver : DC Motor Driver 2x15A
o IHNNIEEIERRES / IR Sensor

o B KIERkES / URM Sensor

o Xbee@ifliELL / XBee ImW Wire Antenna

e GamePad V2.0 / GamePad V2.0

e DF-BluetoothV3¥E 8 4%tk / DFRobot Bluetooth V3

DFROBOT HCR Assembly Diagram





